



Test Report

Report No : BST14010053Y-1RR-4 Date: Jan. 10, 2014

Page 1 of 13

Applicant : NINGBO BARRIDE OPTICS CO., LTD.

Address : ROOM 905, HUAYUE INTERNATIONAL MANSION, NO.255 TIANGAO LANE,
SOUTH BUSINESS AREA, YINZHOU DISTRICT, NINGBO, CHINA

The following sample(s) was /were submitted and identified on behalf of the clients as :

Sample Name : BINOCULARS

Sample Model : BM-6004 10-30X50, BM-3006 3X25, M-4001 8X21, BM-4013,
10X25, BM-3025 16X50, BM-3027 8X40, BM-3034 7X50, BM-3036
10X50, BM-7003 10X42, BM-7004 7X50, BM-8002 8X30, BM-9003 12X60

Sample Received Date : Jan. 05, 2014

Testing Period : Jan. 05, 2014 To Jan. 10, 2014

Test Requested : Selected test (s) in the selected parts as requested by client.

Test Method : EN71-1:2011, EN71-2:2011, EN71-3:2013

Test Result : Please refer to next page(s).

Signed for and on behalf of

Andy Zheng/ Technical Director

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of BST, this test report shall not be copied except in full and published as advertisement. BST Physical & Chemical Lab.

Dongguan BST Testing Co., Ltd.

A1201-1203 Xinsanqi Of Dongbao Road, Dongchen District,
Dongguan, Guangdong, China

Tel: 400-880-2056

E-mail: christina@bst-lab.com

Http://www.bst-lab.com Complaints hotline: 86-755-26747756